FRONT AUDIO MOUNT BAR KIT

POGLARIS

ENCINEERED PARTS

P/N 2881 461 ACCEESORIEE & APRPPARIEL
APPLICATION
Sportsman 850, Sportsman XP 1000 and Sportsman XP 1000 High Lifter Edition Models

BEFORE YOU BEGIN

Read these instructions and check to be sure all parts and tools are accounted for.
Please retain these installation instructions for future reference and parts ordering
information.

KIT CONTENTS

REF QTY PART DESCRIPTION PART NUMBER
1 1 Front Audio Mount Bar -
2* 2 Screw M8 X 1.25 X 40, HXFL 7517881
3* 2 Nut M8 X 1.25, HXFLG 7547317
4 2 Bracket Plate, Audio, LH (For Standard Models) -
5* 2 Spacer -
6* 2 Screw M6 X 1.0 X 16, HXFL (For Standard Models) 7517770
7 2 Bracket Weld Mount, LH (For Standard Models) -
8 2 Bracket Weld Mount, RH (For Standard Models) -
1 Instructions 9926349

Items marked (*) are included in Hardware Kit PN 2206073.

Instr 9926349 Rev 01 07/15 Page 1of3



TOOLS REQUIRED
* 13 mm Socket/Wrench (Quantity 2) * 10 mm Wrench
ASSEMBLY TIME

Approximately 15 minutes

IMPORTANT

Your FRONT AUDIO MOUNT BAR KIT is exclusively designed for your vehicle. Please read the installation
instructions thoroughly before beginning. Installation is easier if the vehicle is clean and free of debris. For your
safety, and to ensure a satisfactory installation, perform all installation steps correctly in the sequence shown.

INSTALLATION INSTRUCTIONS
High Lifter Edition Models Standard Models

1. Put vehicle transmission into “PARK” and turn the 1. Unlock the lock and ride (A) to lift up front rack (B).
key to “OFF” position. Remove key from vehicle. -

2. Install front audio mount bar (» onto front bumper
of vehicle using two M8 screws (2, spacer (6) and
nuts G.

TORQUE

12 ft. Ibs. (16.27 Nm)

2. Line up upper brackets as shown and use the
brackets as a template to mark the holes in the
rack. Lift up the rack to avoid drilling into the
storage compartment underneath the rack. Drill
holes with an 8mm or 5/16" drill.

3. Attach audio mount kit to bar following audio
installation instructions.

NOTE

Do not install more than four speakers onto mount
bar.

NOTE

For Installation on High Lifter Edition Models you will
not use items 4,6,7 or 8.

Instr 9926349 Rev 01 07/15 Page2of3



. Lift front rack. Place weld bracket mount (LH @
and RH (®) onto front rack (B), then install bracket
plate ® from bottom side using two M6 screws (s

4. Place front rack onto its original position and lock
the lock and ride anchor.

through weld bracket.

N7

5. Install front audio mount bar (» onto weld bracket
mount by using two M8 screws (), spacer (® and
nuts ).

TORQUE
12 ft. Ibs. (16.27 Nm)

COMPATIBILITY

This front audio mount bar kit is compatible with the
below accessories.

1. Winch.
2. Plow Mount.
3. Audio Kit (PN 2881518)

Instr 9926349 Rev 01 07/15 Page 3of3



	FRONT AUDIO MOUNT BAR KIT 

